kR AE

[ Parts No. 559-47F-V000 ]

Instruction Manual

TN YOSHIMURA

STEP KIT  X-TREAD |
ATv 7T vk I X-TREAD |

Applicable model BEi>HETE
HONDA

Specifications H#k

CARSYaVAE - EF T UUMEK
RS 3 VEM(STDL)

CB1300SF/SB” SC53(21-) Position 1(#:4#) 8.5mm BACK 15mm UP

X This product is designed for vehicles equipped with OEM quick shifter. Position 2 21mm BACK 15mm UP

In order to install this product on CB1300SF/SB that do not have OEM Position 3 12.5mm BACK 25mm UP
quick shifter, following part is required additionally. —

-559-47F-V100 / CB1300SF/SB Shift Rod Position 4 24mm BACK 30mm UP

X AHBEMEI (VIS IF—EBRERDERELL>THEYET,
CB1300SF/SBOMIEV A VYL Ia—KREBEMARE RE
Y {FT21z021&. Bl TR BRABEICKYET,
-559-47F-V100 / CB1300SF/SB L 7hawk

Usage notes ERALDTIE

e Be sure to read this manual carefully before starting the installation.

e Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
e This manual must be retained until the product is scrapped.

e The installation of this product is required pivot shaft removal. Secure the vehicle with extreme caution.

[ ]

[ ]

[ ]

CERANICH T RERERBAE T BTAH<ZEL,
AEBOBROFEALIYMA TSI TELIAREIC DN THEH F—IZOEREAVFE A,
AERGRAE L, A MO EESNSETHERITREL TS,

Safety precautions £ ENDTFE

B M It indicates potential hazards that may cause serious accidents.
& WARNING E& RYBEERLERDBRRICHYES,

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HEOMYMFITIEBEDLER, MBEFT DADTOTLESL,

YA O R RIEERFEAEFE I —ERT a7 IVICRE DX, BREICHE TS,

RILEOFIRIH—ERTZ AT IVICHVRE LD TRO AL TS,

ETFICETOCARGEDRENRKELIGE(E. ELICERMERRUAGHAICELSE, ETEPRLELTIESN,

- It indicates potential hazards that may cause injury or product damages.

& CAUTION EE BT 5LEEPRBAEORALAYET .,

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.

Ware gloves not to get injury when installing products.

MEORYMFFE, BT IUDL T TS5—DARMBEIZToTHEELY,

HEOIMYMFITE, FEGIBATERE 7 ITRESE TIT>TEEL,

HROMYMIFIE, FO—THEEFRAL, RO TYTEITEREL TIT>TEEL,

About aluminum ZJLSEGIZDLNT

o AHUFDTILIDERETILIAMEBIZTIT>TEY. 7ISBRORAICHILREEERALERIATVEELDTY,
o FILTANEIL5~255/0>(0.005~0.025mm) FEDED =8 HEMVEFICKYDILN—D T ISR ET HIEEEICEEEHYER A,
o FILIAMILZEEITHMALARHARELSE. OVNOHEDEVNZLYBDRENHYET.

o EHMR.ER EH. BLEOERICKY. . TR, BE EEENTIIENHYET,
[ ]
[ ]

TLRAMUEQORME L BEEARTTVSIGH (BEBERAD) AHIEENHYET.
ERISOVTRETAIAOME LB TENGN S, JL—L-REOHRICEYFERADTFHI TRIZEN,

Set contents EYFAE

MEDBRADBEARZTSIBENBETY,

No. Part No. Description a4 Q'ty No. Part No. Description fa4 Q'ty
1 559-509-V110 t-17" L=t TYPE-3 LH (QRI-} 4 &) 1 22 V-SH006-030 Fry7 & Wb M6X30 1
2 559-509-V210 b-17" L=+ TYPE-3 RH3X 1 23 V-SH006-045 Fry7 K Wb M6X45 1
3 V-004-SP066YGL CB130027y7 7" L-tL3¥ 1 24 V-SH008-015 Fvy7 Wb M8X15 4
4 V-004-SP184YGR CB130027y7 7" L-FR3 1 25 V-LH006-020 o=~y b Fry7 K vh MEX20 2
5 V-004-BP060BKL CB1300~ 27" b-bL 1 26 V-BH005-040 + 4v%vy7 K vb M5X40 1
6 V-004-BP060BKR CB1300~ -27 L-FR 1 27 V-BH006-010  akey7 K vk MBX10 4
7 V-004-CPS55YG Y7 X ISCP553% 1 28 V-BH006-015  akey7 K vk MBX15 2
8 V-004-CR040BK y7tayk 40 1 29 V-BH008-025  4%ey7 K Wk M8X25 1
9 V-004-BP002YGb 7 L4~ 4 WDMBP135 b 3 1 30 V-BH008-045  Akey7 F bk M8X45 1
10 V-004-FP101YG VST 3 2 31 V-SD006L L1y M6X45 1
11 V-004-FP002 A7y N -IVb Fry7 2 32 V-WS008S N H=Tyvr- M8 (IME) 1
12 V-004-FP003BK AL AL 2 33 V-SW008C 27" Y29 Tyve- M8 2
13 V-004-SK2001BK 2797 h7- ¢ 20 t20-M8 1 34 V-NT005 tyb M5 1
14 V-KL061006GD AN —H--17- 10X6 t6GD 1 35 V-NT006SL SERILFyE M6 2
15 V-004-FP004 N RN - 2 36 V-NT006S SERFy L M6 1
16 V-KL201206BK AN -+ h7- 15X6 t19 1 37 V-NTL0061 ny7+yhl M6 2
17 V-KL152008 AN -+ }7- 20X8 t15 2 38 V-004-LEOO1 ayh b M6 R 1
18 V-KL122008 AN -+ }7- 20X8 t12 2 39 V-004-LE005 ayh Ivb 6-M8% 1
19 V-KL152408YG N 27— 153% 2 40 V-007-BS007 Y4-v27" )75 40 1
20 V-BT005-008 ABF Wb M5X8 1 41 V-007-BS011 PULLAyFA7- ¢ 16 1
21 V-BT008-040 FABF Vb M8X40 2 42 V-007-BS014 27" Y7y 8-100 1

X-TREAD CB1300SF/SB 241031 HS 1/3




Installation BRY {175 %

@

24
18 5 3
f
12 Y% - q
15 @OO
)
® | Hlac®
0){(0) 5
@3 STD
36
31 35 8
LEFT
Torque list [N-m]

M5 M6 M8 M10
5.0 10.0 22.0 34.0

O: rUEHIEHFIER
Apply thread locking fluid; No.14,21,25,26
29,30,33
O: Efail
Apply grease; No0.38,39

RIGHT

X-TREAD CB1300SF/SB 221117 TH2/3



H—ERI=aTIIESBLSTDRATYIZMYSN LT TSN, ADEREMVIRESBLARERYMITET,

ATFYTIN—=  RE)V  RE N N—FRHDEUBIZEHEET, AV LFHERY MRS AV IS BROKBOEETY,
Position1 ~4& R EM, ATV T TL—FR—RXTL— OB BHEMERIER IZH,
IL—FSVTRAVFIFRAYFRT—@NEERBIOTL—F S0 TRAyFRAT—IZFHLEVESITHAELTRYM ITET,
AT (42) ITREIZFHBL. REU Xy TRILE(26) 258 F 5N B LS58FMIFLTRYMFITET,
TL—FRAYFOREETV., TL—F50TOHMTEHERL TS,

BEDEFILEE-ATEFEO TSN ENLE BIEOFREENBNELEHERLRENLI TERH LTS,

SER#E. RUETRICIED T SR - 1B - AL TZ3L,

DPO®OXO

@ Follow Genuine Service Manual to remove stock rear sets.
(@ Mount X-TREAD on the vehicle according to the diagram and torque list, and set position of foot pegs and levers.
Recommended positions are marked with bold circles on the diagram.
3 Refer the diagrams on page 2 and 3 for the details.
@ Install brake light switch while adjusting the switch stay (41) location. Check for enough clearance between brake light switch stay and vehicle.
@ Hook the spring (42) while adjust the length and bend it to fit onto button cap bolt (26).
® Adjust stock brake switch and confirm the brake light turns on.
® Keep enough clearance between rear sets and other components, and tighten bolts and nuts according to the torque list again.

@ Check all moving parts works correctly and retighten all bolts and nuts before riding.

4-position mounting position 4R 3 Y fH Tz i

*The positions used for "Position1 and 2" and "Position3 and 4" are shown below.

-TPosition1 and 2 j&TPosition3 and 410, £EHAT AR TYITROLaVETFREITRLET,

Position 1 and 2 Position 3 and 4
¥ Left and right base plate diagram. X Left and right base plate diagram.
XREER—RTL—MEH KEAR—RTL—FE

ERIRYETHIE: @ FEARYFFTHNE: @
Mounting position: @ Mounting position: @

LEFT RIGHT LEFT RIGHT

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling Yoshimura Japan Co.,Ltd.
dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or 6748 Nakatsu, Aikawa-machi, Aiko-gun,
loss caused through using this product. Kanagawa-pref. 243-0303 Japan

IV LFDvRY i
URISFAAOBHHBAERY FHRUEAEHILL, () IVLS V0 AU ETIRBC LAY, oo 08 BRIRETERINTRONS i
W, ARRBOEAICERY ZRBICOVTELHETOREE—NEVEEA, pHCED: 4

https://ww.yoshimura-jp.com/contact/inquiry E =

X-TREAD CB1300SF/SB 221117 TH 3/3



	スライド 1
	スライド 2
	スライド 3

